

Job No./Report No:

Date: 17/06/2020

Client:

Code: CL-1305

Address:

Attn:

e-MAIL:

Tel:

Fax:

The following sample was (were) submitted and identified by the client as:

Serie : <input type="text"/> Batch No.: <input type="text"/> Reference No.: MASCARILLA HI. REUTILIZ. SUBLIMADA FULL PRINT SIN COSTURA 5168 NEOPRENO Composition indicated: 92% PES, 8%EA	Job no Report No.: Receiving Date: 28/05/2020 Test Start Date: 05/06/2020 Test End Date: 17/06/2020 Sample description: HIGIENICAL MASKS
---	--

SUMMARY OF TEST CONCLUSIONS

SOP description	Conclusions
SOP305 - Change of appearance after washing (Garments and fabrics)	Pass
SOP 342- Bacterial Filtration Efficiency (BFE)	Pass
SOP 342- Bacterial Filtration Efficiency (BFE) - After Washing	Pass
SOP106 - Determination of breathability (Differential Pressure) - Original	Pass
SOP106 - Determination of breathability (Differential Pressure) - After Washing	Pass

Sample Tested



- The laboratory is not responsible for the information received by the client (grey shaded fields)
- Reported results do not include uncertainties (but are available for the customer).
- Opinions and interpretations expressed herein are outside the scope of accreditation.
- Unless otherwise stated the result shown in this test report refer only the sample/s tested and such sample/s are retained for 30 days only.
- Test reports without AMSLab seal and authorized signatures are invalid.
- This document can't be reproduced or modified except in full, without prior given approval of the company.
- Any printed copy of this document is copy from the original digital document.